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KUNSHAN WAYTEX TEXTILE INDUSTRY CO., LTD.
NO.366 SONG JIA GANG ROAD, ZHOUSHI TOWN, KUNSHAN CITY,
JIANGSU, CHINA

WOVEN VINYL FLOORING
94% PVC & 5% POLYESTER &1% FIBREGLASS

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes
no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by

client.

Test Required
SGS Ref. No.
Date of Receipt
Testing Start Date
Testing End Date

Test result(s)

Signed for
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Selected test(s) as requested by applicant
SDFS1909006038FF

Sep.19, 2019

Sep.19, 2019

Nov.18, 2019

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested)
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SGS-CSTC Standards Technical
Services Co., Ltd. Xiamen Branch
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Test Conducted:
ASTM D2859-16 Standard Test Method for Ignition Characteristics of Finished Textile Floor Covering
Materials.

I. Sample description and conditioning

Sample description WOVEN VINYL FLOORING, Weight: 2.8 kg/m? (see photo)

No cleaning procedure (AS per client’s requirement)

Conditioning Cleaning with vacuum cleaner
Dry at (105+2)°C, Duration: 2h

II. Test Result
Specimen No. Whether the charred port_ion extend to within 25+0.5 mm of Rating
the edge of the hole in the steel frame at any point

No Pass

2 No Pass

3 No Pass

4 No Pass

5 No Pass

6 No Pass

7 No Pass

8 No Pass

lll. Performance Requirement:
10.1. A single test specimen has passed the test if the charred portion of the tested specimen does not
extend to within 25+0.5mm (1.0 in.) of the edge of the hole in the steel frame at any point.

10.2. The textile floor covering material has passed the test if seven of the eight test specimens have met the
requirements in 10.1.

Conclusion: The submitted sample met the performance requirement of ASTM D2859-16 Standard Test
Method for Ignition Characteristics of Finished Textile Floor Covering Materials.

Remark: The above test was carried out by Laboratory of SGS-CSTC Co., Ltd. of Shunde Branch
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Specimen photograph(s):

SGS authenticate the photo(s) on original report only
********End Of report********
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